

Test Report No. S08EEC02765/HHH/PCA
dated 06 NOV 2008



PSB Singapore

Choose certainty.
Add value.

Note: This report is issued subject to TÜV SÜD PSB's "Terms and Conditions Governing Technical Services".
The terms and conditions governing the issue of this report are set out as attached within this report.

Subject

SURFACE RESISTIVITY AND VOLUME RESISTIVITY TESTS ON FIBREGLASS LADDER

Client

Super-K Marketing
Block 1007, Tai Seng Avenue
#01-2616
Singapore 534411

Attn: Mr. Tng Paul

Sample Submission Date

30-09-2008

Description of Samples

Fibreglass ladder

Quantity : 6 pieces (Labelled as A1 to A6)
Dimensions : 3 mm(T) x 79mm(W) x 140mm(L)



Laboratory:
TÜV SÜD PSB Pte. Ltd.
Testing Services
No.1 Science Park Drive
Singapore 118221

Phone : +65-6885 1333
Fax : +65-6776 8670
E-mail: testing@tuv-sud-psb.sg
www.tuv-sud-psb.sg
Co. Reg : 199002667R

Regional Head Office:
TÜV SÜD Asia Pacific Pte. Ltd.
3 Science Park Drive, #04-01/05
The Franklin, Singapore 118223
TUV[®]



Method of Test

1. Surface Resistivity Test – ASTM-D257

1.1 The test was conducted as follows :-

Step 1 : Samples (A1 to A6) were conditioned in a environmental humidity chamber at $23^{\circ}\text{C}\pm 3^{\circ}\text{C}$ with $50\%\pm 3\%\text{RH}$ for a duration of 40 hours.

Step 2 : At the end of the conditioning, the surface resistance of each sample was measured by applying 500V dc for a duration of 60 seconds.

2. Volume Resistivity Test – – ASTM-D257

2.1 The test was conducted as follows :-

Step 1 : Samples (A1 to A6) were conditioned in a environmental humidity chamber at $23^{\circ}\text{C}\pm 3^{\circ}\text{C}$ with $50\%\pm 3\%\text{RH}$ for a duration of 40 hours.

Step 2 : At the end of the conditioning, the volume resistance of each sample was measured by applying 500V dc for a duration of 60 seconds.

Test Report No. S08EEC02765/HHH/PCA
dated 06 NOV 2008



PSB Singapore

Results

1. Surface Resistivity Test

Sample Description		Voltage Applied (VDC)	Surface Resistivity (ohms/squares)
Fibreglass ladder			
Sample A1	Side A	500 V	1.268×10^{14}
	Side B		4.978×10^{14}
Sample A2	Side A	500 V	4.231×10^{14}
	Side B		1.111×10^{14}
Sample A3	Side A	500 V	2.716×10^{14}
	Side B		1.152×10^{14}
Sample A4	Side A	500 V	1.191×10^{14}
	Side B		5.939×10^{12}
Sample A5	Side A	500 V	9.061×10^{13}
	Side B		7.706×10^{13}
Sample A6	Side A	500 V	1.053×10^{14}
	Side B		6.041×10^{13}

	Surface Resistivity (ohms/squares)	
	Side A	Side B
Type of Value		
Minimum Value	9.061×10^{13}	5.939×10^{12}
Maximum Value	4.231×10^{14}	4.978×10^{14}
Average Value	1.894×10^{14}	1.446×10^{14}



Results –Cont'd

2. Volume Resistivity Test

Sample Description Fibreglass ladder	Thickness, t (cm)	Measured Volume Resistance, R _v (ohms)	Volume Resistivity, P _v (ohm-cm)
Sample A1	0.3	6.239 x 10 ¹²	1.435 x 10 ¹⁴
Sample A2	0.3	7.567 x 10 ¹²	1.740 x 10 ¹⁴
Sample A3	0.3	1.508 x 10 ¹³	3.468 x 10 ¹⁴
Sample A4	0.3	8.496 x 10 ¹²	1.954 x 10 ¹⁴
Sample A5	0.3	9.777 x 10 ¹²	2.249 x 10 ¹⁴
Sample A6	0.3	7.899 x 10 ¹²	1.817 x 10 ¹⁴

	Volume Resistivity, P _v (ohms-cm)
Minimum Value	1.435 x 10 ¹⁴
Maximum Value	3.468 x 10 ¹⁴
Average Value	2.110 x 10 ¹⁴



Remarks

1. The samples were returned to the submitter after the test for further evaluation.

A handwritten signature in black ink, appearing to read 'Ho Hock Heng' with the date '6/11/08' written below it.

HO HOCK HENG
TESTING OFFICER

A handwritten signature in black ink, appearing to read 'Patrick Chua' with the date '6/11/08' written below it.

PATRICK CHUA
TEAM LEADER
ENVIRONMENTAL & RELIABILITY
TESTING SERVICES



Appendix 1

Test equipment used

1. Environmental Humidity Chamber

Make : Prostat

2. Ultra High Resistance Meter

Make : Advantest

Model : R8340

4. Concentric Ring Fixture

Make : Prostat

Model : PRF-911

5. NFPA Electrode

Make : Prostat

Weight : 2.27 kg

Appendix 2

General views of sample - Fibreglass ladder

1. General view Side A



2. General view Side B



3. General view of thickness of the sample



Test Report No. S08EEC02765/HHH/PCA
dated 06 NOV 2008



PSB Singapore

This Report is issued under the following conditions:

1. Results of the testing/calibration in the form of a report will be issued immediately after the service has been completed or terminated.
2. Unless otherwise requested, a report shall contain only technical results. Analysis and interpretation of the results and professional opinion and recommendations expressed thereupon, if required, shall be clearly indicated and additional fee paid for, by the Client.
3. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TÜV SÜD PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TÜV SÜD PSB in any way "guarantees" the later performance of the product/equipment.
4. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TÜV SÜD PSB therefore assumes no responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.
5. Additional copies of the report are available to the Client at an additional fee. No third party can obtain a copy of this report through TÜV SÜD PSB, unless the Client has authorised TÜV SÜD PSB in writing to do so.
6. TÜV SÜD PSB may at its sole discretion add to or amend the conditions of the report at the time of issue of the report and such report and such additions or amendments shall be binding on the Client.
7. All copyright in the report shall remain with TÜV SÜD PSB and the Client shall, upon payment of TÜV SÜD PSB's fees for the carrying out of the tests/calibrations, be granted a license to use or publish the report to the third parties subject to the terms and conditions herein, provided always that TÜV SÜD PSB may at its absolute discretion be entitled to impose such conditions on the license as it sees fit.
8. Nothing in this report shall be interpreted to mean that TÜV SÜD PSB has verified or ascertained any endorsement or marks from any other testing authority or bodies that may be found on that sample.
9. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSB or to the report or results furnished by TÜV SÜD PSB in any advertisements or sales promotion.
10. Unless otherwise stated, the tests are carried out in TÜV SÜD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.

January 2008